VULC4An
CATALOG OF
REPLACEMENT PARTS

K SERIES GAS KETTLES

Stationary Kettles
ML-136090 K20GL
ML-136091 K40GL
ML-136092 K60GL

Tilting Kettles
ML-136094 K20GLT
ML-136095 K40GLT
ML-136096 K60GLT

For additional information on Vulcan-Hart Company or to locate an authorized
parts and service provider in your area, visit our website at www.vulcanequipment.com

VULCAN-HART 3600 NORTH POINT BLVD.
DIVISION OF ITW FOOD EQUIPMENT GROUP, LLC BALTIMORE, MD 21222
WWW.VULCANEQUIPMENT.COM F-35462 Rev C (April 2024)




K SERIES GAS KETTLES REPLACEMENT PARTS

F-35462 Rev. C (April 2024) -2- © VULCAN-HART COMPANY 2024



K SERIES GAS KETTLES REPLACEMENT PARTS

11
13
15
17
19
21
23
25
27
29

Table of Contents

DRAW-OFF VALVE ASSEMBLY (2 INCH)
DRAW-OFF VALVE ASSEMBLY (3 INCH)

PLUG VALVE (2 INCH)

CONTROL PANEL (STATIONARY)

ELECTRICAL COMPONENTS (STATIONARY)
ELECTRICAL COMPONENTS (TILTING)

CONTROL PANEL AND ELECTRICAL COMPONENTS (TILTING)
GAS HEAT COMPONENTS

TILTING COMPONENTS

LID AND HANDLE ASSEMBLY

KETTLE EXTERIOR

PANELS (STATIONARY)

PANELS AND FRAME (TILTING)

-3- F-35462 Rev. C (April 2024)



K SERIES GAS KETTLES REPLACEMENT PARTS

_.~""PREVIOUS
_.~"" CONSTRUCTION

6

S —————

DRAW-OFF VALVE ASSEMBLY
(2 INCH)

F-35462 Rev. C (April 2024) -4-



K SERIES GAS KETTLES REPLACEMENT PARTS

ILLUS.
PL-59774

PART NO.

00-856213-00008
00-856213-00009
00-856213-00005
00-856213-00004
00-856213-00006
00-856213-00007
00-856213-00003
00-857978-00001
SC-041-44

WL-006-35

00-855830-00001
00-857918-00001
00-857918-00004
00-857918-00003
00-857918-00002
00-857918-00005
00-857918-00006
00-857918-00009
00-857918-00008
00-857918-00007

DRAW-OFF VALVE ASSEMBLY

(2 INCH)
NAME OF PART AMT.

NUt (Previous CONSIIUCHION).....ccoiuiiiiiiiiie ettt e e ae e e e e e e e e e e as 1
Washer (Previous CONSIUCHON)..........oiiuiiiiii ettt 1
Handle (Previous CONSTIUCION).........couiiiiieiie et e e 1
Nut - Hex (Previous CONSIIUCHON).........ceiiiiiiiiiieiie ettt sb e e e e e 1
Retainer (Previous CONSIIUCION)..........oouiiiiiiiiii et e e 1
O-Ring (Previous CONSIIUCHION)..........iiiuiiiiiieiiie it 1
Disc & Stem Assy. (Previous CONSIIUCHON).......c...iiiiiiiiieiiii ettt e e 1
Valve Body (2 In.)...coiiiiniiiiiiiieiieecee

Cap Screw 1/2-13 X 1-1/4 HeX Hd. (SST)..eeiuieiieiieeiie sttt 4
Lockwasher 1/2 LiIGht (SST).....coouiiiiiiiiie it 4
Gasket - Draw-Off VaIVe.........c.oiiiii et 1
Plunger - Stem (Incls. Items 13 thru 20) (Current Construction).............ccoeeeiiiiieieiiiiiiieieeeeenn. 1
O-Ring - Nylon (Current Construction)

Seal - Nylon (2 In.) (Current CoONStrUCHON).........coiuiiiiiiiii et 1
Stem (CUrrent CONSIIUCHION)......cc.uiiiiii ettt e ee e 1
O-RiNg (CUrrent CONSIUCHION). ... .cciieieiiiieiiie sttt ettt e et eee e 1
Handle (Current CONSIIUCHION)..........uiitiiiiit ittt e e e e 1
Flatwasher (Current CONSIUCHON)...........eiiiieiiie ittt e e 1
Lockwasher (Current CONSIIUCLION)........ccuuiiiiiiiiieiie e 1
Wingnut (Current CONSTIUCTION)........couuiiiiiiiiiie et 1

F-35462 Rev. C (April 2024)



K SERIES GAS KETTLES REPLACEMENT PARTS

_________________

_.-""CURRENT
- CONSTRUCTION

o= :>3‘

r al
| o
| o
] ]
] J
l

)

_.~"_ PREVIOUS
CONSTRUCTION
PL-59775 |

DRAW-OFF VALVE ASSEMBLY
(3 INCH)

F-35462 Rev. C (April 2024) -6-



K SERIES GAS KETTLES REPLACEMENT PARTS

ILLUS.
PL-59775

*4

**G

10
11
12
13
14
15
16
17
18
19

PART NO.

00-359996-00007
00-359996-00005
00-359996-00004
00-857977-00003
00-359996-00006
00-359996-00002
00-857978-00002
SC-041-44

WL-006-35

00-855830-00001
00-857919-00001
00-857919-00004
00-857919-00003
00-857919-00002
00-857919-00005
00-857919-00006
00-857919-00009
00-857919-00008
00-857919-00007

DRAW-OFF VALVE ASSEMBLY

(3 INCH)
NAME OF PART AMT.

Nut - Acorn (Current CONSIIUCLION).......coiuuiiiiiiie ettt e e nr e e e e e aaaaaens 1
Handle (Current CoNSIIUCHION).......c..uiiieiiiie e e e e e e e e e 1
Hex Nut (Current Construction)...
Retainer (Current CoNSIIUCHION)..........uiiuiiiiii ittt ettt eeeeannee
O-ring (CUIrENt CONSIIUCHION).......eiutieiiiieiie ettt ettt e st e st be e eeeaean 1
Disc and Stem Assembly (Current CONStrUCION).........c.eiiiiiiiiieiiieiie et 1
VaIVE BOAY (3 1N.) .ttt ettt et e e 1
Cap Screw 1/2-13 X 1-1/4 HeX Hd. (SST)....uuiiiiiiiiieiie ettt 4
Lockwasher 1/2 LiIght (SST).....coiuii ittt e e 4
Gasket - Draw-Off VaIVe........cooiiiiie ettt et e et e e e st e e e snnteeeensnnenneeneees 1
Stem Plunger Assy. (3 In.) (Incls. ltems 12 thru 19) (Previous Construction)...
O-Ring (Previous CONSIIUCHION)..........ooiiiiiiiiiie et
Seal, Nylon 3 In. (Previous ConstruCtioN)............coiuiiiiiiiiiiie e 1
Stem (Previous CONSIIUCION).......coii et e et e e e eesasnnesneeeeeee 1
O-Ring (Previous COoNSIIUCHION).........uiiii ettt e e eeeee 1
Handle (SST) (Previous CONSIUCON)........ciuiiiiiiaiiieiii ettt e e e e 1
Washer - Flat (SST) (Previous CONStrUCION)..........eiiuiiiiiiiii et 1
Washer - Lock (SST) (Previous ConStruCtion)...........ccceiiiiiiiiiriiie e 1
Screw - Wing M6 x 12 (SST) (Previous Construction).............cceeerieiiiiiiieiesiie e 1

* Call for Price and Availability
** Retro fit to older unit

F-35462 Rev. C (April 2024)



K SERIES GAS KETTLES REPLACEMENT PARTS

~

PL-59795

Gasket - Draw-Off Valve
PARTS NOT ILLUSTRATED

CURRENT
. CONSTRUCTION

~

17 00-856569-00002 Plate - Valve Mount

18 00-855830-00001

lllll

-’
~

IIIIII

IIIIIIIIIIIIIIIIII

s
-
’
-

e —————

~
~

PREVIOUS
CONSTRUCTION .

~

IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII

PLUG VALVE
(2 INCH)

F-35462 Rev. C (April 2024)



K SERIES GAS KETTLES REPLACEMENT PARTS

ILLUS.
PL-59795

N

©Co~NOoOOhAWN

PART NO.

00-857547-00004
00-857547-00007
00-857547-00006
00-857170-00009
00-857547-00003
00-857547-00002
00-857547-00005
00-857547-00008
00-857547-00001

00-858268-00009
00-858268-00010
00-858268-00006
00-858268-00003
00-858268-00004
00-858268-00007
00-858268-00001
00-856569-00002
00-855830-00001

PLUG VALVE
(2 INCH)
NAME OF PART AMT.
Plug - Valve (Draw-Off) (Previous CONStruCtioN)...........cceiiiiiiiiiiieriie et 1

Pin - Retaining (Previous Construction).......
Handle - Athermic (Previous Construction)
Gasket - Coupling (Previous Construction)
Coupling - Valve (Draw-Off) (Previous ConsStruction).............ccoceeiiiiiieiiniiiesie e 1
Valve Body (Draw-Off) (Previous CoNStruCtion)............cocveiiiiiiiiiiieiiee e 1

Washer (Previous CONSIIUCHION)..........oiiiiiiiii et 1
Ring - Metal (Previous CONSIIUCHION).........coiiiiiiiiiiiieiiie e 1
Draw-Off Valve Assy. (2 In., Plug Type) (Incls. ltems 1 thru 8) (Previous Construction)
................................................................................................................................................... 1
Gasket (CUrrent CONSIIUCHION). ... ...cuuieiiieiiie ittt ettt et e et ee e eeeeens 1
Nut, M6 (SST) (Current CONSIUCHON).........eiiiieiiieiie ettt e e e e 1
Handle (Current CONSIIUCHION)..........oiiitiiiiii ittt e e e e 1
Nut, Valve Plug (Current Construction).

Washer (Current CONSIIUCHION). ... ...ciuiiiiiiiiet ettt
Screw M6 x 50 (Current CONSIIUCION)........ciiiiiiiiiiiie e
Draw-Off Valve Assy. 2 In. (Incls. ltems 10 thru 15) (Current Construction)...........ccccecuvveeeennnns 1
Plate - ValIve IMOUNL.........ooiiiii ettt ettt e e e 1

Gasket - Draw-Off VaAIVE.............ueieeeeeee et e e e 1

F-35462 Rev. C (April 2024)



K SERIES GAS KETTLES REPLACEMENT PARTS

! 19 Gasket - Control Panel \:
! 1
1

\ PART NOT ILLUSTRATED

_____________________

15-16-17

CONTROL PANEL (STATIONARY)

F-35462 Rev. C (April 2024) -10 -



K SERIES GAS KETTLES REPLACEMENT PARTS

PART NO.

00-855969-00001
00-856678-00001
00-855797-00005
00-854647-00001
00-854693-00001
00-855831-00001
00-957916-00003
NS-047-28

00-857389-00001
NS-047-98

00-856119-00001
NS-011-07

00-856083-00001
SC-129-39

00-855884-00001
00-856040-00001
00-856122-00001
FP-086-36

00-831912-00013

CONTROL PANEL (STATIONARY)

NAME OF PART AMT.
Light - Indicator (Red) (24 VAC)......co ettt et e et e e ae e e e e e e aaaaens 1
(7= 1] ] SO ORI PSPROt 1

Switch Assy. (Power with Indicator Lights)..
KNOD = CONTIOL.....ciii et st e e e

Shaft - ROANY S@al.......coiuiiiiieiii ettt ettt et eee e 1
Overlay - Gas KEHIE.........ooiiiiie et e 1
Nameplate - SMall (VUICEN).......cueiiiiiieeie et e e e 1
Lock Nut 3/16 STUD (PALNUT SK188008)........c.ueecirririeeriieiesiiesieesie et 2
POtENIOMELET. ... e 1
LOCK NUE 8-32 HEX...eeieiieee ittt sttt e e et e e st e e e sate e e e nneeeeanseeesnteeenaaeaaeenns 2
Bracket - OffSEL.......oiiieiii et e e et e e e e et e e e e e e aaaeeens 1
INUL B-32 HEX (SST).teeteeieerteeieeieeie sttt ettt sttt e s et et e et e e s teene e et e enteeseenneeneenneeanneeeanns 3
Gauge - Pressure (Panel MOUNL)........cocuiiiiiiiiiie e 1
Mach. Screw 6-32 x 5/16 Slotted Oval Hd. (SST)......cciiiiriiiieiiee et 3
Panel - Control (K20GL).....cci ittt e et e et e e e ab e e e e e e e e aaaaaaans 1
Panel - Control (K40GL)....

Panel - CONtrol (KBOGL). .......eiiiieiiieiit ettt ettt sh ettt e bt e st e e bt e e aeeembeentaeaaaaannnes
FIttNG = TUDE (1/4). ..ottt ettt ettt he e et e e s he e e saeeeabeentaeeaeaannnes 1
Gasket - CONLrOl PaNEL.........coouiiiiiiiieeeee e s 1

11 - F-35462 Rev. C (April 2024)



K SERIES GAS KETTLES REPLACEMENT PARTS

PL-59778 |

ELECTRICAL COMPONENTS (STATIONARY)

F-35462 Rev. C (April 2024) 12 -



K SERIES GAS KETTLES REPLACEMENT PARTS

ILLUS.
PL-59778

PART NO.

00-855863-00001
00-844070-00001
00-857112-00001
SD-019-29
00-416535-00004
SD-019-29
00-856677-00001
SD-019-29
00-855973-00001
SC-125-46
00-854707-00002
SD-019-29
00-419317
SD-019-29
00-411500-00012
SD-019-29
SC-125-46
00-913169
00-855867-00001
00-857060-00001
FE-024-94

ELECTRICAL COMPONENTS (STATIONARY)

NAME OF PART AMT.
Bracket - Ignition MOGUIE...........ccuiiiiiiii et e e 1
CONLrOl = LOW WAL ...ttt ettt e e e 1
CoNtroller - TEMPEIATUIE.........ei ittt ettt e e et e e e e stee e e e aaeeeaeansbeaesanneeaensnnssnsnnnnes 1
Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B..
Relay - Filter - Fill Valve S.P.D.T. 24 V. COll.......cccteiiriiiieiiii it
Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B
Block - FUSE (20 AMP., 300 V. )ittt ettt ettt ettt e snee st e e e e e nnee 1
Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B........cooiiiiiiiiieeeeeeeeee e 1
Relay = TIME DEIAY......coiiiiiieie ettt ettt e e e e e e e e as 1
Mach. Screw 8-32 x 1-1/4 Phil. Truss Hd. (SST)....cciiuiiiiiiiiiiieiiie ettt 1
Block - Terminal (2-POIE)......cc.uiiiiiiiietieie ettt e e 1
Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B..
Terminal - Stationary..........ccccceeeveiiienieie e
Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B..
Transformer (120 VAC, 24 V., 40 VA)......u oottt ee e e e e e e

Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B
Mach. Screw 8-32 x 1-1/4 Phil. Truss Hd. (SST)

Kit - 1gNItION MOAUIE........ooiiiii ettt e e e e e e e e as
Board-Blower Control, universal (EBM)...........cocoiiiiiiiie e 1
Standoff - Board
FUSE - TIMeE Delay (4.0 AMIP.) . ittt ettt ettt e st saae st ae e e e e annee 1

13- F-35462 Rev. C (April 2024)



K SERIES GAS KETTLES REPLACEMENT PARTS

ELECTRICAL COMPONENTS (TILTING)

F-35462 Rev. C (April 2024) -14 -



K SERIES GAS KETTLES REPLACEMENT PARTS

ILLUS.
PL-59796

-

©o~NOoOUhAWN

PART NO.

00-857060-00001
00-855867-00001
00-416535-00004
SD-019-29
00-855973-00001
SC-125-46
SC-125-46
00-913169
00-856954-00001

ELECTRICAL COMPONENTS (TILTING)

NAME OF PART AMT.

=T e o) A = To = o FO USSR UUPTRRROORUPPPPOY 4

Board-Blower Control, universal (EBM)

Relay - Filter - Fill Valve S.P.D.T. 24 V. COll.......coiiiiiiiiiiieiieeiieeee et 1
Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B........ccooiiiiiiiiiiieeeeeeee e 2
RelAY = TIME D IAY......eeiitiiiit ettt ettt e e e e 1

Mach. Screw 8-32 x 1-1/4 Phil. Truss Hd. (SST)...
Mach. Screw 8-32 x 1-1/4 Phil. Truss Hd. (SST)...
Kit - Ignition Module............ccccoeiiiiiniiiiniee,

Bracket - Ignition Module

-15-

F-35462 Rev. C (April 2024)



K SERIES GAS KETTLES REPLACEMENT PARTS

______________________________

' 46 00-913102-00399 Kit - Board Assy. |
1 47 FE-027-24 Holder - Fuse
i 48 FE-027-94 Fuse (4 Amp.)
| 49 FE-017-94 Fuse (2 Amp.)

PARTS NOT ILLUSTRATED

CONTROL PANEL AND ELECTRICAL COMPONENTS (TILTING)

F-35462 Rev. C (April 2024) -16 -



K SERIES GAS KETTLES REPLACEMENT PARTS

CONTROL PANEL AND ELECTRICAL COMPONENTS (TILTING)

ILLUS. PART NO. NAME OF PART AMT.
PL-59782
1 SC-041-50 Cap Screw 1/4-20 x 1/2 Hex Hd. (SST)
2 00-855902-00001  Bracket - FaucCet..........c.ccevvveeneeiiiienne
3 00-854766-00001  NUE - SPEEA 3 TYPE... .ttt ittt ettt ettt ettt et e st e e et e st eatnneeeeeens
4 00-854763-00002  NLA - ObSOIEte--O-RiNG......cciiiiiiiiiiiiiie ettt ettt e e e e
5 00-854761-00002  Relief - Strain 1/2 Electrical
6 SC-066-06 Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST)....cciiiiiiiiiiiiriieienieeee e 10
7 00-856210-00001  Lid ASSY. = CONEIOI BOX.....ccuuiitiiiiniieiieiiestee ettt 1
8 00-854762-00002 NLA - Obsolete--Lock Nut 1/2 EIECHIICAL.........ccoouiiiiiiiieiie e 1
9 00-419317 Terminal = SEAtIONAIY......co.ei ittt ettt e et esae e e te e e bt e et e e e e neneeens 1
10 SD-019-29 Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B.. AR
11 00-854707-00002  BIocCk - Terminal (2-POIE)........cciiiiiiiiieieiie e 1
12 SD-019-29 Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B........ccooiiiiiiiiiiieeeeeeee e 2
13 00-856677-00001  Block - FUuse (20 AMP., 300 V.)..ecuieieiieeiesieee ettt sttt esneenne e e e nneeeeneees 1
14 SD-019-29 Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B........cccciiiiiiiiiiieeeee e 1
15 SC-120-23 Mach. Screw 10-24 X 3/8 HEX Hd.......ooiiieeeee ettt e e e e e e 1
16 00-328479-00002  NUL = INSEIt... ...ttt ettt e ettt e e e et ea e e bt eae e et emeeebeebeeenbeeeeneees 1
17 SD-019-29 Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B.........ccciiiiiiiiec e 2
18 00-411500-00012  Transformer (120 VAC, 24 V., 40 VA)
19 00-857112-00001  CoNtroller - TEMPEIATUIE.........cooiiiii ittt ettt ettt e e be e e e saee e e e sabbeeesbbeeesasnbbnbsenanes
20 SD-019-29 Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B........ccooiiiiiiiiieeeeeeeee e 2
21 00-844070-00001  CONLrol = LOW WALET.......ceiiiiiiieitie ettt et e et e et e e sbe e e be e e enbeesaneesteeeeeaannnes 1
22 00-856847-00001  Panel = EIECICAL. ........cccuiiiiiiieiieiieee ettt e e e 1
23 NS-015-01 NUE 17420 HEX (SST).niiiieeiieee sttt enn e e nneeeane 3
24 NS-047-28 Lock Nut 3/16 STUD (PALNUT SK188008)........cceeiuieririeerieeriseesieesiesee e 2
25 00-957916-00003  Nameplate - SMall (VUICAN).........oiiiiiiiiii et e e 1
26 00-855889-00001  Overlay - Tilting Gas KEtHES. ........eooi it 1
27 00-856218-00001  NLA - Obsolete--Flap - Tilt Handle Opening..........cccooiiiiriiiiiiieiiieeee e 1
28 SC-066-06 Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST)..c..iiteiieiieieeieseeese e 1
29 00-855969-00001  Light - INdicator (REd) (24 VAC).........oiui ittt et 1
30 00-857971-00001 CONTROL SWITCH ASSY = AUTO ..ottt 1
31 00-854647-00001  Knob - Control
32 00-854693-00001  Shaft - ROArY Sal..........coiiiiiiiiiiiii ittt 1
33 NS-011-18 NUE 10-24 HEX (SST ).ttt sttt ettt n et er e enn e e e nneeanne 1
34 00-856816-00001  Box - Control...............
35 00-857389-00001  Potentiometer.......
36 00-856119-00001  Bracket - Offset
37 NS-047-98 LOCK NUE 8-32 HEX.. .ttt e et et et e enteneeemeesaeaneeeanneeeanns 2
38 FE-024-94 Fuse - TIMe Delay (4.0 AMP.) .. ittt sttt ettt e e e e eanee 1
39 00-857968-00001  Control Mount (Before S/N 463028412)..........
40 00-854671-00001  Controller - Speed (Before S/N 463028412)...
41 00-854545-00001 Relay (Before S/N 463028412)..........cccvvueee.
42 00-856699-00001  Switch - Relay (Before S/N 463028412)........cccuiiiiiiiiiiiiiiiie ettt
43 00-854707-00002  Block - Terminal (2-Pole) (Before S/N 4630284 12)......cc.cccueiiriiniiieiiiieesieeeseeesie e 1
44 00-419317 Terminal - Stationary (Before S/N 463028412)
45 00-411500-00012  Transformer (120 VAC, 24 V., 40 VA) (Before S/N 463028412)........c.ccceeiriimerieninieneeenineeeene 1
46 00-913102-00399  Kit - Board Assy. (Starting S/N 463028412)........ccceiiiiieiiiierieiee e AR
47 FE-027-24 Holder - Fuse (Starting S/N 463028412).........cccccccecvrvuennnnne AR
48 FE-024-94 Fuse - Time Delay (4.0 Amp.) (Starting S/N 463028412).... AR
49 FE-017-03 Fuse (2 Amp.) Slo-Blo (Starting S/N 4630284 12)........cc.ccceeieeeiiieiiesee e e AR
-17 - F-35462 Rev. C (April 2024)



K SERIES GAS KETTLES REPLACEMENT PARTS

\n K
h d
" [
W . . 0 8
W ) 4
ol i
\ N
|:I Ihl'
i i 6 7
i
1
4

9
N
[6,]
Qf@/

3,
\
\

A
N
R

-

=
=

<
&
-
N

7o
X %
\

21

o

O\J PL-59779 |

GAS HEAT COMPONENTS

F-35462 Rev. C (April 2024) -18 -



K SERIES GAS KETTLES REPLACEMENT PARTS

ILLUS.
PL-59779

PART NO.

00-856941-00001
00-855869-00001
00-855873-00001
00-855878-00001
FP-035-91
FP-013-15
FP-035-91
FP-013-15
FP-059-63
FP-013-14
FP-035-91
00-856940-00001
00-855877-00001
00-855868-00001
SC-123-01
WL-006-07
00-855649-00001
00-855935-00001
00-855843-00001
SC-066-06
FP-091-19
00-858071-00001
FP-091-19
FP-013-27
NS-038-04
00-855980-00001
00-855950-00001
00-855826-00001
NS-038-10
00-856102-00001
00-855914-00001

GAS HEAT COMPONENTS

NAME OF PART AMT.
[ = a1 o] (o Bl = TN T4 o 1= PP 1
[ = 1= SRR RURY 1
[ = (PSP 1
7o (=TSRt 3

Pipe 1/2 x 1-1/8 TBE (Tilting KeHIES).......ooiiiiiiiiiiieieceee e 1
Elbow - Pipe 1/2 x 90 Deg. (Tilting Kettles).........ccuiiiiiiiiiiiiieeeeeee e

Screw............

Blower Assy

Cap Screw 10-24 x 3/4 Hex SocKet Hd. (SST)....cciiuiiiiiiiiiiieiiee et 4
Lockwasher #10 HeliCal (SST).....cciuiiiiiiiiieiee e e e e 4
GASKEE = BIOWET ...ttt e ettt e e e n e e e e naee e e snneeeeanneeeeanneeeennnnnnnnnnnnen 1
Gasket - SPArK IGNItOT........o et e et e e e e e et e e e st eee e sneeeeennnnennnnnneee 1
Ignitor - Spark (Incls. High Voltage and Flame Sense Leads............cccocoeiiiiiiiiniiiiiciiiicee e 1
Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST).....eitiiiiiiereeiese e 2
Fitting - TUDE (1 IN.) (BraSS)....eeeeaueiieiiiiiee ettt ettt ettt e et e e et e e e s bt e e e e e e e e e aaaaaans 1
Tube - Gas Supply

Fitting = TUDE (1 IN.) (BraSS). .. uuieiuiieiiiieiiee ittt ettt ettt e et e st en e e e e e ennee 1
EIDOW - PP 1 X 90 DQ....ceiiuitiiiiitiie ettt ettt ettt et e et e e s e e e e e e e e e e aeeeeas 1
Lock Nut 1/4-20 Flange............

Cover - Combustion Chamber.

Insulation.............cccoeeiiinn.

=T g a1 = PSP
LOCK NUE 3/8-16 FIANGE.......ciiiiiiiiiiii ettt ettt e e e
Seal Ring......ccocoevvevrneene

Ring - Floating Seal....

-19- F-35462 Rev. C (April 2024)



K SERIES GAS KETTLES REPLACEMENT PARTS

37 Handle Assy 1
38 Positive Stop Assy. :

Arm, Shock Mount '
40 Harness - Blower Motor :

PARTS NOT ILLUSTRATED ,

e —————
w
©

]
J:,' \\\l ~ : N,
% \ P
ot | < !
i PN
1 [ no” \
W Lo ).~
o ~ |
o l /” \:
m el ! .
- ]
“i g | . 0
i d P iy
1 ! N i
1 1
i ;30 N s
n 4 ! * iy,
wogs S SN 1
:“ (% 1 ~ "y
i . ! h
weoo o i
®h e v : :: 1
[Ptad \ i
e o i
AN |: '
P e
AN " P;f
. Ml
Bar1d
28 el o
7 7
<z |
29 TR, i }
I NPt or TN
%327 Lo PL-59783 |
L e® )
27 I
1 1 Pid Pl
I 1 -7 e
1 17 e

TILTING COMPONENTS

F-35462 Rev. C (April 2024) -20-



K SERIES GAS KETTLES REPLACEMENT PARTS

ILLUS.
PL-59783

*36
37
38
39
40

PART NO.

00-856856-00001
00-857295-00001
00-856854-00001
SC-041-30
00-856855-00001
SC-130-09
NS-049-30
SC-119-51
SC-066-06
NS-038-01
00-411496-000F1
00-856843-00001
SC-022-33
00-856858-00001
NS-038-04
KW-003-07
RP-003-36
00-856184-00002
FP-035-91
FP-013-15
FP-035-91
00-856004-00001
FP-035-95
FP-013-15
00-856838-00001
SC-082-45
NS-015-20
00-854652-00002
00-854651-00001
RP-002-46
FP-042-41
FP-013-20
00-854649-00001
NS-011-18
00-854644-00002
00-854653-00001
00-854650-00002
00-856857-00001
00-857927-00001
00-856961

TILTING COMPONENTS

NAME OF PART AMT.
Shaft - POSItIVE STOP.....eiiiiiiiii e ettt e et e e ebe e e eaennbnbeeeeeee 1
BeAriNg 1/2 (BrONZE)........eiieiiiiie ettt ettt e e st e e e ae e e e e e e e e e e s 1
Plate - POSItIVE StOP.......iiiiiiieicie et e aaaaaaaa s 1
Cap Screw 3/8-16 X 1 HeX Hd. (SST)....uiiiieiiieiiie et 4
Traveller - Positve Stop
Shoulder Screw 3/8 Dia. 5/16-18 x 2 Hex Socket Hd..........c.cooiiiiiiiiiiiiiieeee e 1
JAM NUL 172720 HEX.eeeeeeeee ettt et e ettt e e e saete e e e nae e e e e nneeeeesnsaeeeeaaeeannnes
Mach. Screw 6-32 x 1 Slotted Pan Hd. (SST).....
Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST)
Lock Nut 6-32 Flange...........ccoccveveieniiiiecicieee
S (ot g T 1V o7 o T PSPPSRt
Bracket - Limit SWILCR........ooi e 1
Mach. Screw 1/4-20 x 3/4 Slotted Flat Hd. (SST)..
Clamp = POSITVE SEOP. .....ueiieiiiit ettt ettt e et e e e tb e e e sbb e e e sabbeeeentnnbeneeneeee
LOCK NUL 1/4-20 FIANGE.......eiiiiiiiieiii ettt st e et e e e sbe e et e enbeesateentaeeaeeannnes 1
Key = WOOIUFF 3716 X 578ttt ettt ettt sae et e e e e nnes 1
[ L o | O PP P PP PPPPPPPI
Gear - Reducer (80:1)....
PiIpe 1/2 X 1-1/8 TBE ...ttt ettt et st e e e e e
EIDOW - Pip€ 1/2 X 90 DEJ... ettt ettt ettt ettt ettt e e e 1
PIPE 1/2 X 1=1/8 TBE ...ttt ettt ettt et et eene et ente e enneeannneeanns 1
VaIVE = SHUE-OFf ...ttt et ettt e e e eeee e 1
PIPE 1/2 X 2 TBE. ..ottt ettt ettt ettt na e bttt et enn e e neeeaan 1
EIDOW - PIip€ 1/2 X 90 D8 . ueeeeiiiiiee ettt ettt ettt ettt et e et e e e mt e e e e nne e e e e e aaaaaens 1
FIEING 1/2 SWIVEL ..ottt sttt 1
Bolt Sq. Neck 1/2-13 x 1-1/2 Rd. Hd. (SST)....
NUE 17213 HEX (SST ).ttt tutteititetie ettt ettt bttt et e bt e st e e be e e bt e sabeesteeeaeeembeensaeeaeeannnes
Shaft - Crank HandIE............ooeiiiiii ettt e e 1
[ E=TaTo | LN O = o SRS PUPPPPRN 1
PN = RO ettt et et e e e e e e e e e e ns
Pipe 3/4 x 14-7/8 TBE (Brass).
EIDOW 3/4 X 45 DJ.....eeiiutieiiie ettt ettt bbbt e e e
(= =Y | Q= | PSP 1
INUL 10724 HEX (ST ). eeuttiieetieiieitee ettt ettt ettt ettt e te e e bt en e et e e e es e e neeneeneeeannneeanns 1
Extension - Shaft REAUCET............coiiiiii e 1
[ [0 (o e 1= PSPPI 1
Handle Assy. (Incls. [tems 28, 29, & 30)......ciiiiuiiieiiiiie e e e e e 1
Positive Stop Assy. (INCls. temMS 1 thru 16).........cooiiiiiiii e 1
Arm, Shock Mount
HArNESS - BIOWET IMOTON. ...ttt e e e e e e e e e ns 1

* Use Kit 00-913102-00399 when replacing motor

-21- F-35462 Rev. C (April 2024)



K SERIES GAS KETTLES REPLACEMENT PARTS

_________________________________

" 25 00-858765-00001 Kit - Heavy Duty Hinge !
" PART NOT ILLUSTRATED ,

_________________________________

@Eﬁ/

9-10-11-12-13-14

19-20-21-22-23-24 ‘ /

PL-59776 |

LID AND HANDLE ASSEMBLY

F-35462 Rev. C (April 2024) -22.



K SERIES GAS KETTLES REPLACEMENT PARTS

ILLUS.
PL-59776

PART NO.

SC-110-98

00-853284-00001
00-853286-00001
00-853292-00001
00-853289-00001
00-853293-00001
00-855220-00002
00-855221-00001
00-856507-00001
00-856511-00001
00-856514-00001
00-855880-00001
00-855886-00001
00-856287-00001
RP-004-31

00-853568-00001
00-853567-00001
00-853285-00001
00-856490-00002
00-856495-00002
00-856500-00002
00-856490-00005
00-856495-00004
00-856500-00004
00-858765-00001

LID AND HANDLE ASSEMBLY

NAME OF PART AMT.
Cap Screw 1/4-20 x 3/4 Hex Socket Hd. (SST)...cciuiiiiiiiiiiiiiiiece e 4
Pin = LOCK..ceeiieiee e
Plate - Front
Disc - Tension AdJUSIMENT.........c..iiiiiiiii et e e 1
SPFING = TOFSION....ce ittt ettt ettt e et et b e e e bt e et e s bt e e teeeab e e saee e ataeeaeeeas 1
Disc - Rotary Stop
Plate - Rear (INCIS. M 8)......nniiiiie e e e e e e e e 1
[ TS (o]« T OO PO PPPPPPP 1

Handle Assy. (ML-136090)...
Handle Assy. (ML-136091)...
Handle Assy. (ML-136092)...
Handle Assy. (ML-136094)
Handle Assy. (ML-136095)
Handle ASSY. (ML=13B8096).........uieeieireeeiieeeieeeeiee e st teeesteeeesteeeeseeeeasneeeeaneeeeanseeeeanneeeeaeeaaaaens 1
L] | I 10 Tt PSR 1
NUE = KKEEHIE COVET ...ttt ettt e e e e eanee 1
ROCKET = KEHIE COVET ...ttt st e e 1
KNOD = PrESS Ottt ettt e e st e e e e 1
Lid Assy. (ML-136090) (Incls. Items 16 & 17).
Lid Assy. (ML-136091) (INCls. HEMS 16 & 17)...ccuuiiiiiieiiieiiee et
Lid Assy. (ML-136092) (INClS. HEMS 16 & 17)...cuueiiiiiiiiiieeiie et
Lid Assy. (ML-136094) (Incls. Items 16 & 17).....
( )
)

Lid Assy. (ML-136095) (Incls. Items 16 & 17).....
Lid Assy. (ML-136096) (Incls. Items 16 & 17).
Kit - Heavy DULY HINGE.......eiiiiiiiiee ettt

-23- F-35462 Rev. C (April 2024)



K SERIES GAS KETTLES REPLACEMENT PARTS

£ 5
"
o

N
o
i
| i
i |
E o 12
| i 11
: it 26
! : H & //\\\%{/
b H E; R \ /@\
P ? S 27
L P 28
. i \ 13
! X 1
j/ Mo i \%{/ 14

17

19-20-21
23-24-25

PL-59780 |

KETTLE EXTERIOR

F-35462 Rev. C (April 2024) -24 -



K SERIES GAS KETTLES REPLACEMENT PARTS

KETTLE EXTERIOR

ILLUS. PART NO. NAME OF PART AMT.
PL-59780
1 00-855882-00001  Glass - LEVEI SIgNt........cocuiiiiiiiieiii ettt sttt et sttt ee e e 1
2 FP-054-08 PIPE 1/2 X 1-1/8 TBE (SST)-uttteteeiieiteeie ettt sttt ettt ene e e neeeanne 1
3 00-833648-00002 Valve - Swing Check 1/2" (Brass)...
4 FP-054-08 PP 1/2 X 1-1/8 TBE (SST).uittitieiieiteeteiteet ettt sttt ettt eneeeaane
5 00-833501 VAIVE 172 ANGIE......eieeeeeee ettt e b et 1
6 FP-040-50 Pipe 1/2 x 2 TBE (Brass).........c.ccc......
7 FP-015-16 Elbow - Pipe 1/2 x 90 Deg. (Brass)....
8 00-855968-00001  Valve - Relief (50 PSI)........ccccovvvinnne
9 FP-015-17 EIbow - Pipe 1/2 X 90 DEJ. (BraSS)......ceuterutteiiiieitieiiieiiee et etee st sie et estae e e e e e
10 SC-066-06 Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST).....cciiiiiiiiiiiereeere e 4
11 00-856200-00001  SHi€ld = FIUE.......eeieiiieieieiee ettt ettt ettt s bt e e eneesae e e en e sneenaeemeesneeeeenneeeennees 1
12 00-855833-00001  Flue Assy. (INCIS. HEMS 10 & 11)..ecueiieieiiieieeeeee ettt e e s 1
13 FP-012-10 Fitting = TUDE 1/4 (BraSS).....eeueeiteeuieaieeieeie ettt ettt ettt et e et e e et e e nneaneeeanneeeanns 1
14 00-856045-00001  SWICh = PrESSUIE........viiiiiiiiiieiiee ittt ettt ettt b et e e et e st e e s e saneestaeeeeeeenne 1
15 FP-027-06 Bushing - PIipe 1/2 TO 1/8 (BraSsS).....ecuueeieiiiiieeeitiiee ettt ettt e et e e e eeeaeeaaeaens 1
16 00-855856-00001  Probe - Water Level
17 00-856042-00001  SENSOr - TEMPEIATUIE. ... ..tiiiiiiiiie ettt ee ettt e eb e e st et e e sttt e e e aabee e e e aabeeeeeabbseeesbbeeesasnbbnbneennes 1
18 FP-027-06 Bushing - Pipe 1/2 TO 1/8 (BraSS).......eeiueeiieeiiie et eiteeeiie ettt ettt e e saeeentaeeaeaannes 1
19 00-856966-00001  Cover - Bottom (ML-136090).......
20 00-857155-00001  Cover - Bottom (ML-136091)...
21 00-856988-00001  Cover - Bottom (ML-136092).........cccoovverireeieieeeseeie e
22 00-856977-00003 Leg - Adjustable (With Flange Foot) (Stationary Kettles Only)..........cccooeiiiiiiiiniiiiiiiieceeee 3
23 00-856314-00001  Cover - Leg (ML-136090).......cueeouerreeieeeerueerieeeesieeeesreesseeeesneeseeeneesseeseeseesseenaeaneesneeneeenseeesnses 3
24 00-856128-00001  CoVer - LEg (ML-13B097)......ciiiiiiriieieeieei ettt ettt et esseeaeeneesne e e e e nneeeeneees 3
25 00-856251-00001  Cover - Leg (ML-136092).......c.eiiiieieeieiteeie ettt ettt ee e e eaeenae e e nae e e e e nneeeeeees 3
26 FP-040-03 Pipe 1/8 x 1-3/8 TBE (Brass) (Tilting Kettles Only)........c..ooiiiiiiiiie e 1
27 FP-012-16 Fitting - Tube (1/4) (Tilting Kettles ONIY)......cc.ooiiiiiiiiiiece e 2
28 FP-019-02 Tee - Pipe 1/8 x 1/8 x 1/8 (Tilting Kettles Only).......ccooiiiiiiiiiiiiiiinee e 1
00-855963-00001  Fill Assy. (Incls. Items 2 thru 5)
00-856918-00001  Cover - Bottom (ML-136094)........cccirieiiriieiieieeeese ettt
00-856953-00001  Cover - Bottom (ML-136095)........cccutrieiiiieieiiieeesie ettt 1
00-856846-00001  Cover - Bottom (ML-136096).........ccerieiirieeeiieiese ettt 1
-25- F-35462 Rev. C (April 2024)



K SERIES GAS KETTLES REPLACEMENT PARTS

10-11-12

PL-59781 I

PANELS (STATIONARY)

F-35462 Rev. C (April 2024) -26-



K SERIES GAS KETTLES REPLACEMENT PARTS

PANELS (STATIONARY)

ILLUS. PART NO. NAME OF PART AMT.
PL-59781
1 SC-066-06 Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST)....c.ooiiiiiiiiiiiiiieeeeeee e 9
2 00-856313-00001  Panel - Rear (ML-136090)........ccccerereererreeeenns
3 00-856047-00001  Panel - Rear (ML-136091)....
4 00-855979-00001  Panel - Rear (ML=136092).........ccueriiitieiieeiee sttt ettt ettt ettt sre et eeeeeinne
5 00-856206-00001  BracCket = FAUCEL.........coiiiiiiieiieiieie ettt be st e ste st e e e see e ebeesbeeanea e 1
6 00-856312-00001  Panel - Side (ML-136090)
7 00-856044-00001  Panel - Side (ML-136091)
8 00-855987-00001  Panel - Side (ML-136092)
9 SC-066-06 Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST)....c.uiiuiiiieiiieiie et 6
10 00-855939-00001  Panel - Bottom (ML-=136090)..........ccueieriuriiieieeieitesiesie sttt sttt et e e see e eneesbeesare e 1
11 00-855860-00001  Panel - Bottom (ML-=136091).......ccuetiieriieiieiieieettete sttt sttt ene et snre e 1
12 00-855918-00001  Panel - Bottom (ML-136092).........ccutiiiiierieeieeie st eie et eee st e e eeeseeeee e sseeeeaneesneeeeenneeeenees 1
-27- F-35462 Rev. C (April 2024)



K SERIES GAS KETTLES REPLACEMENT PARTS

11-12-13 2

/

14-15-16 N

@ PL-59784 |

PANELS AND FRAME (TILTING)

F-35462 Rev. C (April 2024) .28 -



K SERIES GAS KETTLES REPLACEMENT PARTS

ILLUS.
PL-59784

PART NO.

SC-066-06

00-856368-00001
00-856943-00001
00-856130-00001
00-856369-00001
00-856219-00001
00-856129-00001
00-856373-00001
00-856252-00001
00-856132-00001
00-856912-00001
00-857153-00001
00-856986-00001
00-856892-00001
00-856929-00001
00-856801-00001
SC-129-39

00-856083-00001
00-856183-00001
00-856180-00001
00-856182-00001
SC-041-30

00-856510-00001
SC-047-12

00-856311

SC-047-43

00-855989-00001
SD-009-41

00-856183-00001
00-855882-00001
00-851318-00001

PANELS AND FRAME (TILTING)

NAME OF PART AMT.
Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST)...cc.utiiiiiiiiiie it AR
Panel - REAr (ML=136094)........cccuui ittt ettt ettt ettt e e e sbeesn e e e e annee 1
Panel - Rear (ML-136095)........cccuuiiiiiiieiiie ittt sttt sttt sbe et e e e e aanee 1

Panel - Rear (ML-136096)....
Panel - Corner (ML-136094)....

Panel - Corner (ML-136095)....

Panel - Corner (ML=136096).........cccutiiiiiiiieaiiie ettt ettt ettt e e e e
Panel - Side (ML-136094)
Panel - Side (ML-136095)
Panel - Side (ML-136096)
Panel - Bottom (ML-136094)
Panel - Bottom (ML-136095)....
Panel - Bottom (ML-136096)....
Frame Assy. (ML-136094)....

Frame AsSY. (ML=136095)........ccouiiiiiiiieiiee ittt sttt et nb et eeeeaanee
Frame ASSY. (ML=136096)........cccuuiriiitieiieeiie ittt sttt nb et e e e e eanee 1
Mach. Screw 6-32 x 5/16 Slotted Oval Hd. (SST)....cccuiiiiiiiee e 3
Gauge - Pressure (Panel MOUNL).........ocuiiiiiiiieiiie et 1
PIVOL ASSY ...ttt ettt b et a et ettt e e e e e eane 1
21U T T o TSP 1
NLA - Obsolete--Washer - REAINET.........ccuuiiiiiiie et 1
Cap Screw 3/8-16 x 1 Hex Hd. (SST)....

Bracket - Lid SUDPPOI.......cooiiieee ettt ettt et e e e et e e e e e e e e e s 1
Set Screw 1/4-20 x 3/8 Hex Hdls., Knife Cup Ptl..........oiiiiiiiieeee e
Mast - Lid SUPPOrt......ccevveeiiiieiciiie e

Set Screw 3/8-16 x 1/2 Hex Hdls., Knife Cup Pt....
Seal - Shaft.......ccoiii

Self-Tapping Screw 8-32 x 3/8 Phil. Pan Hd., Type F (SST).......coiiiiiiiiiiiiieeiieeeiee e AR
Pivot Assy. (Incls. emMS 19, 20, & 26)........eiiuiiiiieiii ettt e e 1
Glass - Level Sight
Flex Line.......c.c........

-29- F-35462 Rev. C (April 2024)



K SERIES GAS KETTLES REPLACEMENT PARTS

FORM 35462 Rev. C APRIL 2024 PRINTED IN U.S.A.



